
RC 250 WHITE ABS CKD 16 <2016><TH><F5283P1>
EXHAUST SYSTEM

16888

Pos Part Number Description Additional Text Quantity

1 91105183000 SILENCER 1.00

2 90205007000 MUFFLER CPL. 1.00

4 90105004000 exhaust flange gasket 1.00

5 90141090000 oxygen sensor 1.00

6 90205050000 MUFFLER CLAMP 1.00

7 90205005005 GASKET MUFFLER 1.00

8 90105084000 muffler mounting tube 1.00



9 90105068100 damper, bottom ONLY FOR NEW
SILENCER VERSION

2.00

10 J027081053 HH COLLAR SCREW M8X105 SW12 1.00

11 90508029000 COLLAR BELLY PAN 1.00

15 90105000002 BOLT SILENCER MTG 2.00

16 90205086001 muffler mounting spacer bushin 4.00

17 90205068000 damper, bottom 2.00

20 90808043000 SPECIAL SCREW M6X1X16 3.00

21 9050802000033 RADIATOR SHROUD LOWER BLACK 1.00

22 90103097000 clip nut 4.00

26 93814050000 RIVET 1.00

27 J025060203 HH COLLAR SCREW M6X20 SW10 4.00

28 90505090050 WASHER ASBESTOS 5.00

29 90508015010 WASHER D=5,5 3.00

30 J912050163 AH SCREW M5X16 3.00

31 90508055010 GROMMET SIDE FAIRING 2.00

32 9080802003328 LOWER FAIRING CPL. 1.00

34 90808043001 BOLT SOCKET M6X1XL 1.00

35 90508046000 SPECIAL WASHER 1.00

41 90508015010 WASHER D=5,5 1.00

42 J912050103 ALLEN SCREW M5X10 1.00

43 J025060146 HH COLLAR SCREW M6X14 SW10 2.00

44 90508006003 AH SCREW M6X1X20 1.00

45 90508028000 BRACKET BELLY PAN MOUNTING 1.00

46 90805090033 HEAT PROTECTOR CPL. 1.00

47 90808026001 BRACKET BELLY PAN FRONT 1.00

48 90808027001 BRACKET BELLY PAN REAR 1.00


